MANUFACTURED BY:

Rl Oakmont  Wooden Swing Set gpscos
DISCOVERY Model # 65114E Owner's Manual & Assembly Instructions B00.0804ad5

WARNING: FOR DOMESTIC USE ONLY.

Before you begin

FOR QUICK &
EASY ASSEMBLY

FIND 3D INSTRUCTIONS
FOR THIS PRODUCT IN

average 2 person assembly time

BILT.

DOWNLOAD THE FREE APP

assembly time may vary based on skill level 'n E;,g;wa,_,

& Fpsiore

For the most up to date assembly manual,
to register your set, or to order replacement parts please visit

www.backyarddiscovery.com

SAVE THIS ASSEMBLY MANUAL FOR FUTURE REFERENCE IN THE EVENT THAT
YOU NEED TO ORDER REPLACEMENT PARTS.

Para obtener instrucciones en espanol, visite www.backyarddiscovery.com

Made in China | INS-65114E-OAKMONT SWING SET-ENG 08-18-23



o g8 Owner's Manual Basic Setup Dimensions & Assembly Notes

Place the set on level ground, not less than 6'-7" [2 m] from any structure or obstruction such as a
fence, garage, house, overhanging branches, laundry lines, or electrical wires.

e While assembling unit, take time before and after each phase to make sure fort is level. If fort is not level, assembly will be difficult and

improper assembly may result. Extra care must be taken to insure the fort is square.

e  The safe play area refers to a zone extending 6'-7" (2m) beyond the play product on all sides, including the space above the play product.

SAFE PLAY AREA DIAGRAM

Ground Dimension
EXAMPLE: 11' - 2 3/4" (3.4 m) x 14' - 1 1/2" (4.3 m)

Safe Play Area
EXAMPLE: 15' - 2" (4.6 m) x 24' - 4 3/4" x 27' - 3 1/2"

27'-3 1/2"
[8.3 m]
Safe Play Zone
\ =
= —
24'-4 3/4" / 11'-2 3/4"
[7.4 m] u [3.4 m]

|

-~ 67"

[2 m]

14'-11/2" = 6-7"
[4.3 m] [2 m]

SAFE PLAY HEIGHT: 15'-2" [4.6 m]
MAXIMUM FALL HEIGHT: 6'-3" [1.9 m]

BT
(i

8'-7"
[2.6 m]

General Information:

Your set has been designed and engineered for children only and for residential use only.
A maximum of 150 Ibs. per child is recommended for play activities designed for individual use.
A maximum of 120 Ibs. per child is recommended for play activities designed for multiple child use.

A maximum of 9 children is recommended for this swing set.




.::::} Owner's Manual Parts Identification

Wood Components (Not to Scale)

I J v m m H
° o o o
1l

E1|FRONT LEFT UPRIGHT - W4L14655
(x1) |1 3/8"x3 3/8"x81 3/4" (36x86x2076)

u i U U u u
o o o o o o
| E——

E2 | FRONT RIGHT UPRIGHT - W4L14656
(x1) |1 3/8"x3 3/8"x81 3/4" (36x86x2076)

U ; v v v I M
° ° o o o o o
1l

E3|BACK LEFT UPRIGHT - W4L14657
(x1) |13/8"x3 3/8"x81 3/4" (36x86x2076)

. u . u u u u u
o o o o o o

E4|BACK RIGHT UPRIGHT - W2A02867
(x1) |1 3/8"x3 3/8"x81 3/4" (36x86x2076)

o

o

E50|END SUPPORT - W4L14651
(x1) |1 1/2"x3 1/2"x46" (36x86x1168)

o o o o o

E77 | ANGLE BRACE - W4L14652
x2) |1 3/8"x3 3/8"x81" (36x86x2056)

.
F71|STANDARD ANGLE BRACE - W4L14658 G1|WALL RAIL - W4L14659
(x3) |1 3/8"x2 3/8"x13" (36x60x330) (x2) |1"x5 1/4"x22" (24x134x558)
H1 |LEFT ROOF RAIL - W4L14660 H2 |RIGHT ROOF RAIL - W4L14661
(x1) |1"x3 3/8"x60" (24x86x1524) (x1) |1"x3 3/8"x60" (24x86x1524)
H3 | FLOOR JOIST - W4L14662 H4 | FLOOR SUPPORT - W4L14663
(x1) |1"x3 3/8"x40 1/8" (24x86x1018) (x1) |1"x3 3/8"x40 1/8" (24x86x1018)

o o
o o

o o o

o o o o

H5| SWING BEAM RAIL - WAL14664  H6 | ROOF UPRIGHT - WAL 14665 H7 | BENCH UPRIGHT - WA4L14666
(x1) | 1'X3 3/8"x40 1/8" (24x86x1018) (x1) | 1'X3 3/8"x24" (24x86x610) (x2) | 1'X3 3/8"x15" (24x86x380)
) L - S
H8| SEAT SUPPORT - W4L 14667 HQ| SHELF SUPPORT - W4L14668 H10|FLOOR SUPPORT - W4L14669
(x2) |1"x3 3/8"x8 1/2" (24x86x216) (x2) |1"x3 3/8"x4 1/2" (24x86x114) (x1) |1"x3 3/8"x40 1/8" (24x86x1018)
H11 | ROOF UPRIGHT - W4L14670
(x1) |1"x3 3/8"x55 1/4" (24x86x1404)
H74|LEFT UPRIGHT - WAL14645 H75|RIGHT UPRIGHT - WA4L14646
(x1) |1"x3 3/8"x50 3/4" (24x86x1290) (x1) |1"x3 3/8"x50 3/4" (24x86x1290)
H80 | GROUND BOARD - WAL 14653 H81 | ATTACHMENT BOARD - WAL 14647
(x1) | 1'X3 3/8"X79 1/2" (24x86x2018) (x1) | 1'%3 3/8X18 1/4" (24x86x462)

- ___ —__ . —_— —_ — _ — _ _ __ _ __ __ __ __ ___ _____ __ ___________________
3



O

DOOR STOP - W4L14671
1"x2 3/8"x2" (24x60x50)

Jl
(x1)

o%e% owner's Manual Parts Identification

Wood Components (Not to Scale)

o o

o o

K1 | GROUND BOARD - W4L.14672
(x1) |5/8"x5 1/4"x59" (16x134x1499)

o

o

K2 | GROUND BOARD - W4L14673
(x2) |5/8"x5 1/4"x60 1/2" (16x134x1538)

/Do

o

o

GROUND BOARD - W4L14675
5/8"x5 1/4"x40 1/8" (16x134x1018)

LEFT WALL BOARD - W4L14677
3/8"x2 3/4"x37 1/2" (11x70x954)

7

WALL BOARD - W4L14679

3/8"x3 3/8"x19 1/2" (11x86x495)

o

o

ARCHED ROOF BOARD - W4L14681
5/8"x4 3/8"x40" (16x112x1016)

° H

K3 | GROUND BOARD - W4L14674 K4
(x1) | 5/8"X3 3/8"x47 1/2" (16x86x1205) D)
K5 | SERVING SHELF - W4L14676 I§X91)1
(x1) |5/8"X5 1/4"x40 1/8" (16x134x1018)
K92 | RIGHT WALL BOARD - WAL14678 K93
(x1) |3/8"x2 3/4"x37 1/2" (11x70x954) (x10)
E—— °
K94 | WINDOW CLEAT - W4L14680
(x2) |3/8"x1 1/8"x9 7/8" (11x30x252) (II)l
X
L2 | ARCHED ROOF BOARD - W4L.14682 (M)l

(x1)

5/8"x4 3/8"x40" (16x112x1016)

END ROOF RAIL - W4L14683
5/8"x3 3/8"x41 7/8" (16x86x1064)

M2 | FLOOR BOARD - W4L14684
(x1) |5/8"x3 3/8"x41 7/8" (16x86x1064)

o

M4 | SERVING SHELF SUPPORT - W4L14686
(x1) |5/8"x3 3/8"x40 1/8" (16x86x1018)

o

M6 | FLOOR SUPPORT - W4L.14688
(x1) |5/8"x3 3/8"x40" (16x86x1016)

M8 | BRACE - W4L14690
(x2) |5/8"x3 3/8"x26 5/8" (16x86x676)

o o

M3 | WALL BOARD - W4L14685
(x2) |5/8"x3 3/8"x41" (16x86x1040)

M5 | WALL BOARD - W4L14687
(x2) |5/8"x3 3/8"x40 1/8" (16x86x1018)

H ° ° H

M7 | TOP ROOF RAIL - W4L.14689
(x1) |5/8"x3 3/8"x40" (16x86x1016)

M9 |HANDLE WALL BOARD - W4L14691
(x1) |5/8"x3 3/8"x31 3/4" (16x86x808)




MZ10|WALL BOARD - W4L14692
(x2) |5/8"x3 3/8"x30" (16x86x762)

M12 | WINDOW WALL BOARD - W4L14694
(x2) |5/8"x3 3/8"x25" (16x86x634)

M14 | PICKET - W4L14696
(x4) |5/8"x3 3/8"x17 3/4" (16x86x452)

M16 | WINDOW WALL BOARD - W4L14698
(x2) |5/8"x3 3/8"x14" (16x86x356)

o o o o o

M18|FLOOR SUPPORT - W4L14700
(x1) |5/8"x3 3/8"x40" (16x86x1016)

a

M20|WALL BOARD - W4L14702
(x1) |5/8"x3 3/8"x31 3/4" (16x86x808)

M22 | PICKET - W4L14704
(x5) | 5/8"x3 3/8"x20 1/8" (16x86x512)

M78| CENTER SLIDE BRACE - W4L04712
(x2) |5/8"x3 3/8"x14 1/4" (16x86x362)

LADDER RUNG - W4L.14649
1"x3 3/8"x17 1/8" (24x86x434)

M104
(x4)

N2 | WALL BOARD - W4L14706
(x1) |5/8"x2 3/8"x41" (16x60x1040)

N5 |DOOR STOP SUPPORT - W4L14708
(x1) |5/8"x2 3/8"x4 7/8" (16x60x125)

o%e% owner's Manual Parts Identification

Wood Components (Not to Scale)

M11 | SERVING HEADER - W4L14693
(x1) |5/8"x3 3/8"x40 1/8" (16x86x1018)

o o

M13|WALL RAIL - W4L14695
(x1) |5/8"x3 3/8"x19 1/4" (16x86x490)

o o

M15|WALL RAIL - W4L14697
(x1) |5/8"x3 3/8"x16 5/8" (16x86x422)

M17|WINDOW WALL BOARD - W4L14699
(x4) |5/8"x3 3/8"x6 1/2" (16x86x164)

o

o

M19| WALL BOARD - W4L14701
(x1) |5/8"x3 3/8"x40 1/8" (16x86x1018)

o o o

o

M21 | WALL BOARD - W4L14703
(x1) |5/8"x3 3/8"x40 1/8" (16x86x1018)

M77 | SLIDE BRACE - W4L04711
(x1) |5/8"x3 3/8"x14 1/4" (16x86x362)

M103|REAR SUPPORT - W4L14648
(x1) |5/8"x3 3/8"x18 1/4" (16x86x462)

N1 |HINGE BOARD - W4L14705
(x2) | 5/8"x2 3/8"x37 3/4" (16x60x958)

L ]
N3|WALL BOARD - W4L14707
(x1) |5/8"x2 3/8"x30" (16x60x762)

O1|SAFETY RAIL - W4L14709
(x1) |5/8"x1 3/8"x40 1/8" (16x34x1018)

1| BENCH SEAT - W4L 14710
(x2) |1"x4 3/8"x40 1/8" (24x112x1018)

5



.::::} Owner's Manual Parts Identification

Wood Components (Not to Scale)

/)“’W o 0 T
- | I I I I I

SB74|SWING BEAM EXTENDED - W4L14650
(x1) |2"x5 1/4"x89 1/2" (50x134x2274)

T1|SUPPORT RAIL - W4L14711
(x2) |1"x13/8"x20" (24x34x507)

‘H M L M H
° o
1L L1 1l

W71|SWING BEAM SUPPORT - W4L14654
(x1) |2"x3 3/8"x50 3/8" (50x86x1280)

FP1|FLOOR PANEL - W2A02865
(x2) |11/4"x19 1/8"x41 7/8" (36x485x1064)

DR1|DOOR PANEL - W2A02866
(x1) |1 1/2"x16 3/8"x36 3/8" (38x416x924)



o4 Owner's Manual Parts Identification

Hardware Components

fiiiiiiiligitiitii

| H100166|BOLT WH H100006 | NUT BARREL WH
(x4 5/16x4-1/4 (x3) 5/16x1 1/2

il

H100019|BOLT WH

H100005 | NUT BARREL WH
(x2) 5/16x3 3/4

(x31) 5/16x7/8

iliiilidiitiliiili

! H100016 | BOLT WH
(x2) 5/16x3

H100004 | NUT BARREL WH
(x13) 5/16 x 5/8

H100047 | BOLT HEX
H100014|BOLT WH (x2) 5/16x2 3/4

(x3) 5/16x2 1/2

H100044 | BOLT HEX
(x4) 5/16x2

H100013|BOLT WH
(x2) 5/16x2 1/4

H100012| BOLT WH
(x29) 5/16x2

H100115|BOLT WH H100110 | NUT LOCK
(x21) 5/16x1/2 (x9) 5/16

il

H100072| T-NUT
H100222| BOLT WH (x4) 1/4

(x4) 5/16x3/4

H100011|BOLT WH
(x14) 5/16x1 3/4

H100010| BOLT WH
(x9) 5/16x1-1/2

RRRRRRRRRRRRRREEY

§ H100008 | BOLT WH H100074 | T-NUT
i (x20) 5/16x1 (x64) 5/16




o Owner's Manual Parts Identification

Hardware Components

H100138 | WASHER LOCK EXT
(x8) 6x15

I H100090 | SCREW PFH

(x33) 8x2 1/2"

_

H100111| SCREW PFH H100137|BOLT WH
(x26) 8x2 (x2) 1/4x1

H100030 | WASHER LOCK EXT
(x95) 8x19

H100089 | SCREW PFH
(x13) 8x1 3/4

|

H101027|BOLT WH
H100086 | SCREW PFH (x2) 1/4x1-3/4

(x95) 8x11/2

-

H100031 | WASHER LOCK EXT
(x41) 12x19

I

H100087 | SCREW PFH
(x2) 8x1 1/4

I

H100128 | SCREW PWH
H100088 | SCREW PFH (x19) 8x5/8

(x92) 8x1 1/8
H100095 | WASHER SPLIT
(x4) 5/16

|

H100085| SCREW PFH

x54)  |8x1 H100070 | SCREW PWH
‘; (x9) 8x3/4

H100124 | SCREW PFH
(x4) 8x1/2

H100028| LAG SCREW WH
(x20) 5/16x2 1/2

H100027 | LAG SCREW WH H100105| WASHER FLAT
(x11) 5/16x2 (x15) 8x27

H100649 | LAG SCREW WH
(x1) 1/4x2 1/2

H100103 | WASHER SAFETY
H100146 | LAG SCREW WH (x7) 17x30
(x2) 1/4x2




Owner's Manual Parts Identification

SWING HANGER

5/16x9 1/2

H100099
(x6)

Hardware Components

e | TOOL KIT

H100114| T-30 TORX
(1) WRENCH

s

7
N
‘s

)
)

)=

H100147 | 130 ToRX BIT

YTk
Y |

H101100| MAGNETIC
(1) DRIVER

H(lxol())764 | SCREW SETTER




) Owner's Manual Parts Identification

Accessory Components (Not to Scale)

ALR999] Quick LINk

A6F(’X02?303 HAND GRIP YELLOW PLASTIC

ALOOLT7| cHAIN GREEN 31

A%&?068| CHAIN GREEN 51.25"

A100171

AMOLISD| AV BRACKET x2) | SWING SEAT YELLOW 22

‘ AL08323| SWING BEAM EXTENSION BRACKET-LEFT

A100326
A:(L>?2())14O L BRACKET 66x66x127 x1) SWING BEAM EXTENSION BRACKET-RIGHT




oo dP Owner's Manual Parts Identification

Accessory Components (Not to Scale)

A100314] . rn
oD | A" REVISION TAG A6P00034|TRAF>EZE YELLOW

A6F(’X02‘))019 | WINDOW (FLAT PACK)

A6P00033

x1) SLIDE BED 8' YELLOW

A4'\€IX%J)'O46 L BRACKET 2.5x38x55x55

|AUGER GROUND STAKE

A100178
(x6)

ABR 0331 TARP 32x1014x2195

Backyard

DISCOVERY™

A6P00020

LATCHING KNOB KIT
(x1)

A(l)f’l()’164| BYD ID TAG (LARGE) AGES 3-10

1"



PRE-ASSEMBLY STEP 1 - SORTING PARTS

It is critical for ease of assembly that you take the time to sort and organize the wood and hardware.

WOOD PARTS:

Organize wood parts by the three-digit, alpha-numeric number stamped on each board (ex. P01).
If there are multiple boards with the same stamped number, stack those pieces together.
Stamps can be found on the flat surface of the boards or on the end of the boards.

Allow yourself plenty of room - the wood pieces can take up a significant amount of space.

NOTE: CARTONS ARE NOT ORGANIZED BY BOARD NUMBER.

a0t \miveezenr
Qo AiQozil )

HARDWARE PARTS:

We recommend that you have a separate table to organize the hardware.

Hardware bags are printed with a seven-digit, alpha-numeric part number.

You can organize your hardware by part number or group by hardware type (i.e. bolts, nuts, etc.).
During assembly you only need to reference the last four digits of the number.

BOLT WH
5/16 x 2-1/2

H100194

(x2) 1

12



PRE-ASSEMBLY STEP 2 - TOOLS REQUIRED

Phillips Head
Open End Wrenches 1/2" & 9/16"
1/8", 3/16", 3/8" & 7/16" '
Dr|II Bits -
3/8" Drive Ratchet, 1/2" &
= 9/16" STD Sockets 1/2" & 9/16" Deep
Sockets

Cordless Drill or Phillips Screw Driver
Electric Drill

Claw Hammer I

Square |

Rubber Mallet - Optional
Tape Measure

Level 24"




PRE-ASSEMBLY STEP 3 - CHOOSE YOUR ASSEMBLY METHOD

There are several types of assembly instructions available to you.

Printed Assembly Manual included with your set

BILT APP - 3D interactive instructions

Combination of the Printed Manual and BILT APP (Note: Step humbers can differ between the two
methods)

wh =

EBIL o

e W W E RENSRANA E N At M GETITON

i »
before you begin b Google Play

14



LADDER ASSEMBLY STEP 1

H74

H H m

LADDER RUNG - W4L 14649 H100111| SCREW PFH
1"x3 3/8"x17 1/8" (24x86x434) (x8) 8x2

LEFT UPRIGHT - W4L14645 M104
1"x3 3/8"x50 3/4" (24x86x1290) (x4)

x1)

111 9
SCREW - 2"

H74 «1)
LEFT UPRIGHT

M104 v
LADDER RUNG




LADDER ASSEMBLY STEP 2

H75
(x1)

RIGHT UPRIGHT - W4L 14646 H100111| SCREW PFH
1"x3 3/8"x50 3/4" (24x86x1290) (x8) 8x2

111 59
SCREW - 2"

H75 «7
RIGHT UPRIGHT

16



2 LADDER ASSEMBLY STEP 3
_

REAR SUPPORT - W4L14648 H100086 | SCREW PFH
5/8"x3 3/8"x18 1/4" (16x86x462) (x4) 8x1 1/2

M103
(x1)

086 v
SCREW -1 1/2"

M103 &7
REAR SUPPORT

17



) LADDER ASSEMBLY STEP 4

H100089 | SCREW PFH

H81|ATTACHMENT BOARD - W4L14647 (x4) 8x13/4

(x1) |1"x3 3/8"x18 1/4" (24x86x462)

089 v
SCREW - 1 3/4"

H81 47
ATTACHMENT BOARD




Sy eeAy T A
ASSEMBLY STEP 1

e B T T SWING BEAM SWING BEAM
/ . | H H H L o] |AL00325|exTENSION  AH99%26|ExTENSION
BRACKET-LEFT BRACKET-RIGHT

SB74|SWING BEAM EXTENDED - WAL 14650

(x1) |2'x5 1/4"x89 1/2" (50x134x2274) ‘

A100140|L BRACKET
(x2) 66x66x127

(&=
H e =
H(lx%())047 g/?'s-;z';'ax H100105| WASHER FLAT H100110| NUT LOCK
o4 lex27 x2)  |5/16
@ ﬂ
H100011| BOLT WH H100005 | NUT BARREL WH
3 |5/16x1 3/4 <3 |5/16x7/8
140 2

L BRACKET 66x66x127

047 ;2

BOLT - 2 3/4"
105 o)
WASHER - 8x27

105 o
WASHER - 8x27
110 w2

NUT - 5/16"

011 3
BOLT - 1 3/4"

SB74 1)
SWING BEAM EXTENDED

005 ;3
NUT BARREL - 7/8"

326 1)
SWING BEAM EXTENSION BRACKET-RIGHT

325 «1)
SWING BEAM EXTENSION BRACKET-LEFT

19



[ 3K R J
SWING BEAM py—
e o0
e’ ASSEMBLY
W71|SWING BEAM SUPPORT - W4L14654  E50|END SUPPORT - W4L14651
(x1) |2'x3 3/8"x50 3/8" (50x86x1280) (x1) |1 1/2"x3 1/2"x46" (36x86x1168)
E77 | ANGLE BRACE - W4L14652 H80 | GROUND BOARD - W4L14653 A4M01169| )
(x2) |1 3/8"x3 3/8"x81" (36x86x2056) (x1) |1"x3 3/8"x79 1/2" (24x86x2018) (x1) A-FRAME BRACKET
ﬂ L @:W
H100019| BOLT WH H100016 | BOLT WH H100014 | BOLT WH

x2)

-

5/16x3 3/4

(x2) 5/16x3 (x2) 5/16x2 1/2 (x4) 5/16x2

—

H100008 | BOLT WH H100005 | NUT BARREL WH H100006 | NUT BARREL WH H100030| WASHER LOCK EXT H100031| WASHER LOCK EXT
(x4) 5/16x1 (x12) 5/16x7/8 (x2) 5/16x1 1/2 (x8) 8x19 (x14) 12x19
NV AN
( TIP: \ W71 031 40
| ¥ LEAVE BOTTOM BOLTED | o7) WASHER - 12x19
| CONNECTIONS LOOSE. THEN | SWING BEAM SUPPORT
‘ SLIDE A-FRAME BRACKET | 005 45
DOWN FROM THE TOP. "
\ THEN TIGHTEN ALL BOLTED | N S, NUT BARREL - 7/8
N CONNECTIONS. Y, 016 2 —p53 <
*********** BOLT - 3" v ‘ 169 47
008 ;v A-FRAME BRACKET
BOLT - 5/16x1"
030 o
WASHER - 8x19
019 o
031 o BOLT - 3 3/4"
WASHER - 12x19
030 o
006 WASHER - 8x19
NUT BARREL - 1 1/2"
014 o
ES0 1) BOLT - 2 1/2"
E77 1) END SUPPORT
ANGLE BRACE \ 031 2
WASHER - 12x19
=2 H80 () 005 (2
005 ;v %% GROUND BOARD NUT BARREL - 7/8"
NUT BARREL - 7/8"
031 E77 1)
o) ANGLE BRACE

WASHER - 12x19

WASHER - 8x19

030 v 012 s

BOLT - 2"

20



gy SVNG BEAM - S T Y
ASSEMBLY STEP 3

(x1) SWING BEAM END
SUBASSEMBLY

—

H100014| BOLT WH H100011| BOLT WH H100005 | NUT BARREL WH H100006 | NUT BARREL WH
(x1) 5/16x2 1/2 (x2) 5/16x1 3/4 (x2) 5/16x7/8 (x1) 5/16x1 1/2

011 w2
BOLT - 1 3/4" 006 1)
NUT BARREL - 1 1/2"
—— 005 x2
NUT BARREL - 7/8"

014 ()«7)/}
BOLT -2 1/2"

SWING BEAM SUBASSEMBLY

SWING BEAM END
SUBASSEMBLY

21



SWING BEAM STEP 4

ASSEMBLY

H100099 | SWING HANGER
(x6) 5/16x9 1/2

O ©O0 o

H100105| WASHER FLAT H100110| NUT LOCK

H100103| WASHER SAFETY
(x6) 8x27 (x6) 5/16

(x6) 17x30

110 xo
NUT - 5/16"

105 «o)
WASHER - 8x27

| —103 xe

‘ WASHER - 17x30
\

099 s
SWING HANGER - 9 1/2"

22



(
\

SLIDE ASSEMBLY STEP 1

o o
o o
o o

SLIDE SUPPORT BOARD - W4L04711
5/8"x3 3/8"x14 1/4" (16x86x362)

ABP00033 . M77
x1) SLIDE BED 8' YELLOW x1)

A,

H100115| BOLT WH H100074 ) T-NUT
(x2) 5/16x1/2 (x2) 5/16

- PLACE 'M77' SLIDE BRACE BOARD 1/4" FROM THE BOTTOM EDGE OF THE SLIDE BED. USING THE BOARD AS A TEMPLATE, \W

MARK WHERE THE PILOT HOLES WILL BE DRILLED. USE A 3/8" DRILL BIT TO DRILL THE PILOT HOLES INTO THE SLIDE BED.
ATTACH THE SLIDE BED SUPPORT BOARD USING THE HARDWARE PROVIDED.

f TIP: \
N O PREBENDING THE ENDS WILL EASE ASSEMBLY. //

033 4«7
SLIDE BED 8' YELLOW

115 w2
BOLT - 1/2"

T-NUT - 5/16"

M77 1)
SLIDE BRACE




=»+3 SLIDE ASSEMBLY STEP 2

] A(l)?l(;°55| SLIDE RAIL 8 GREEN LEFT

CENTER SLIDE BRACE - W4L04712
5/8"x3 3/8"x14 1/4" (16x86x362)

M78
(x2)

A(lxol?O54| SLIDE RAIL 8' GREEN RIGHT

%=>

H100090 | SCREW PFH
(x24) 8x2 1/2"

4 NOTE: N
USING A 1/8" DRILL BIT, DRILL PILOT HOLES IN EACH INDENTATION ALONG EACH SIDE RAIL. THERE SHOULD
BE 12 INDENTIONS ON EACH RAIL.

‘ PLACE THE SLIDE RAIL ON FLAT SURFACE. STARTING AT THE BOTTOM, INSERT THE SLIDE BED INTO THE CHANNEL ‘
‘ ON THE INSIDE OF THE RAIL. HOLD THE SLIDE BED IN PLACE WHILE A HELPER BENDS THE SLIDE BED INO THE ‘
‘ CHANNEL. MAKE SURE THE SLIDE BED IS COMPLETELY INSERTED INTO THE CHANNEL. ‘

INSERT THE CENTER SLIDE BRACE INTO THE RESPECTIVE LOCATION. SECURE THE SLIDE BED AND CENTER USING THE
PROVIDED HARDWARE.

REPEAT THIS PROCESS FOR THE OPPOSITE SLIDE RAIL.

N /
IA, N
[ TIP: ]
N A HELPER IS REQUIRED FOR THIS STEP. /
054 ;1)

SLIDE RAIL 8' GREEN RIGHT

090 ;29
SCREW -2 1/2"

M78 1
CENTER SLIDE BRACE

055 1)
SLIDE RAIL 8' GREEN LEFT




[ JN JN J
[ 3K R J
[ X JN J
2P FORT ASSEMBLY STEP 1
s & o
H : : | R T ks
H1 |LEFT ROOF RAIL - WAL 14660 E3|BACK LEFT UPRIGHT - WA4L14657 =
(x1) |1'x3 3/8"x60" (24x86x1524) 1 3/8"x3 3/8"x81 3/4" (36x86x2076)
|° ° ° H T &
: T HDH O
H10[FLOOR SUPPORT - W4L14669 E1|FRONT LEFT UPRIGHT - WAL 14655 =
(x1) 1'x3 3/8"x40 1/8" (24x86x1018) 1 3/8"x3 3/8"x81 3/4" (36x86x2076)
K 1| GROUND BOARD - W4L14672 F71|STANDARD ANGLE BRACE - W4L14658 K 3| GROUND BOARD - W4L14674
(x1) | 5/8"X5 1/4"x59" (16x134x1499) (x2) |1 3/8"x2 3/8"x13" (36x60x330) (x1) |5/8"x3 3/8"x47 1/2" (16x86x1205)
@ | EIATERTARTRRIARR
H100166 | BOLT WH H100013 H100028| LAG SCREW WH H100146 | LAG SCREW WH
(x2) 5/16x4-1/4 (x2) (x8) 5/16x2 1/2 (x2) 1/4x2
H100030| WASHER LOCK EXT H100074| T-NUT H100138 | WASHER LOCK EXT
(x12) 8x19 (x4) 5/16 (x2) 6x15
074 ;- ST aemewe ~N
T-NUT -5 1(:5')' f NOTE: W
- -5/ INSTALL T-NUTS INTO BOARDS
| BEFORE BOARD ASSEMBLY. )
030 (74 NOTE HOLE N - 7
WASHER - 8x19 LOCATIONS F T T T T T T T T T TN
N\ ~7
| TIP: }
166 2 L & SAW HORSES ARE RECOMMENDED J
BOLT - 4-1/4" FOR EASE OF ASSEMBLY. y
H1 s7)

NOTE PILOT HOLE LOCATION I
FOR PROPER ORIENTATION.

028 o
LAG SCREW -2 1/2"

013 (XZ)/

BOLT -2 1/4

028 2 \\O/Q,Zi

LAG SCREW - 2 1/2"

E3 1)
BACK LEFT UPRIGH'/
K3 «7) D

GROUND BOARD

028 s
LAG SCREW -2 1/2"

Qo O

K1 &7
GROUND BOARD

LEFT ROOF RAIL

H10 4«7
FLOOR SUPPORT

| —074 s
T-NUT - 5/16"

146 o
LAG SCREW - 2"

138 o
WASHER - 6x15

25



M8 | BRACE - W4L14690

H100008
(x6)

BOLT WH
5/16x1

P tl
B
2 H100004|NUT BARREL WH

(x6) 5/16 x 5/8

(x2) | 5/8"x3 3/8"x26 5/8" (16x86x676)
H100030 | WASHER LOCK H100031 | WASHER LOCK
(x6) EXT (x6) EXT
8x19 12x19
008 s
BOLT - 5/16x1"
030 «s
WASHER - 8x19
M8 1)
BRACE 004 s
NUT BARREL - 5/8"

26

031 x99
WASHER - 12x19

MS8 «7
BRACE




2P FORT ASSEMBLY

STEP 3

B
i o

SWING BEAM RAIL - W4L.14664
1"x3 3/8"x40 1/8" (24x86x1018)

HU

H5
(x1)

O1|SAFETY RAIL - W4L14709
(x1) |5/8"x1 3/8"x40 1/8" (16x34x1018)

M21 | WALL BOARD - W4L14703
(x1)

5/8"x3 3/8"x40 1/8" (16x86x1018)

R {ﬂ?@

H100027 | LAG SCREW WH
(x2) 5/16x2

!

BOLT WH
5/16x4-1/4

H100166
(x2)

H100030 | WASHER LOCK EXT H100074 ) T-NUT
x2) 5/16

(x4) 8x19

H100086

M! l (x2) 8x1 1/2

b

SCREW PFH

A

NOTE HOLE ORIENTATION
FOR PROPER ASSEMBLY.

030 2
WASHER - 8x19
166 (2

BOLT - 4-1/4"

074 o
T-NUT - 5/16"

\\
\
\

086 2
SCREW -1 1/2"

027 s2
LAG SCREW - 2"

030 12
WASHER - 8x19

H5 «7
SWING BEAM RAIL

01 w1
SAFETY RAIL

M21 &y
WALL BOARD




L N N J
[ K J% J
L R J
"3 FORT ASSEMBLY STEP 4
L 2N B J
l o
E2 | FRONT RIGHT UPRIGHT - WA4L14656 H2 | RIGHT ROOF RAIL - W4L14661
(x1) |1 3/8"x3 3/8"x81 3/4" (36x86x2076) (x1) | 1"x3 3/8"x60" (24x86x1524)
— : E— : o
e R - ]
E4|BACK RIGHT UPRIGHT - W2A02867 H4 | FLOOR SUPPORT - W4L14663
(x1) |1 3/8"x3 3/8"x81 3/4" (36x86x2076) (x1) |1'x3 3/8"x40 1/8" (24x86x1018)
M4 | SERVING SHELF SUPPORT - W4L14686 K4 | GROUND BOARD - WAL 14675
(x1) ]5/8°x3 3/8"x40 1/8" (16x86x1018) (x1) | 5/8"X5 1/4"x40 1/8" (16x134x1018)
AT
H100028 | LAG SCREW WH H100030 | WASHER LOCK EXT
(x10) 5/16x2 1/2 (x10) 8x19

H2 1
RIGHT ROOF RAIL

030 «0
E2 1) WASHER - 8x19
FRONT RIGHT UPRIGHT\
H4 1) 028 «70)
FLOOR SUPPORT |° | LAG SCREW - 2 1/2"

/%f
/T\ NOTE WARNING PLATE

LOCATION FOR PROPER
ASSEMBLY OF UPRIGHT.

| M4 1)
,%QERVING SHELF SUPPORT

.—E4 s
BACK RIGHT UPRIGHT

HOLES TOWARD TOP Y\

!

\

K4 1)
GROUND BOARD

S
8

) %ﬁ

288




: : FORT ASSEMBLY STEP 5

M5 | WALL BOARD - W4L14687
(x1) |5/8"x3 3/8"x40 1/8" (16x86x1018)

H100030| WASHER LOCK EXT
(x4) 8x19

H100027 | LAG SCREW WH
(x4) 5/16x2

M11 | SERVING HEADER - W4L14693
(x1) | 5/8"x3 3/8"x40 1/8" (16x86x1018)

M5 «7)
WALL BOARD

027 s

LAG SCREW - 2"

030 v
WASHER - 8x19

M11 47
SERVING HEADER

[5]




s FORT ASSEMBLY
Z Z )

K2 | GROUND BOARD - W4L14673
(x2) |5/8"x5 1/4"x60 1/2" (16x134x1538)

STEP 6
R X ]

M18|FLOOR SUPPORT - W4L14700
(x1) |5/8"x3 3/8"x40" (16x86x1016)

M6 | FLOOR SUPPORT - W4L14688
(x1) |5/8"x3 3/8"x40" (16x86x1016)

(x1)

|_2 ARCHED ROOF BOARD - W41.14682

|_1 ARCHED ROOF BOARD - W4L14681
5/8"x4 3/8"x40" (16x112x1016)

(x1) |5/8"x4 3/8"x40" (16x112x1016)

(e

BOLT WH
5/16x2

H100012

(x20) (x20)

H100030| WASHER LOCK EXT

i,

H100074| T-NUT
(x20) 5/16

8x19

M6 «7)— |
FLOOR SUPPORT

L1 s«
ARCHED ROOF BOARD

::>>7NOTEHOLELOCAHONS

M18 7
FLOOR SUPPORT

074 ;20

T-NUT - 5/16"
030 ;20
WASHER - 8x19

012 o0
BOLT - 2"

J

"\ K2 2
| GROUND BOARD

30




2P FORT ASSEMBLY

STEP 7

- . +Bo
F71|STANDARD ANGLE BRACE - W4L 14658 ‘ 0) v O
(x1) 1 3/8"x2 3/8"x13" (36x60x330)

0 Y
E
A1003141. 1
H3 FLOOR JOIST - W4L14662 (x1) | A" REVISION TAG

(x1) 1"x3 3/8"x40 1/8" (24x86x1018)

\IH‘HHHH\MIvub

m

H100090 | SCREW PFH
(x4) 8x2 1/2"

H100138 | WASHER LOCK EXT

H100649| LAG SCREW WH H100012| BOLT WH 1) 15
(x1) 1/4x2 1/2 h (x1) 5/16x2 M! l
H:(I.XOZC)):LZB cpE W PWH H100030 | WASHER LOCK EXT H100074 | T-NUT
1) |8x19 ) |56
074 ;1
o T-NUT - 5/16"
030 s -
~N
WASHER - 8x19 P <314 «1)
7 "A" REVISION TAG
012 s .
BOLT - 2" 090 v
SCREW -2 1/2"

F71 4 a
STANDARD ANGLE BRACE

T |
l\

H3 «7

138 1)
WASHER - 6x15

649 ;1)
LAG SCREW -2 1/2"

FLOOR JOIST

128 2
SCREW - 5/8



0 FORT ASSEMBLY STEP 8

[ BN J
® & °
[ 2N J
] M2 | FLOOR BOARD - WA4L14684
- o . - ] (x1) |5/8"x3 3/8"x41 7/8" (16x86x1064) "(')(1601())086 gxclRlE/\zN PFH

FP1|FLOOR PANEL - W2A02865
(x2) |1 1/4"x19 1/8"x41 7/8" (36x485x1064)

. — 086 57
SCREW -1 1/2"

FP1 &1
FLOOR PANEL

S M2 «7
FLOOR BOARD

J\ FP1 »«1
FLOOR PANEL

32



K93 | WALL BOARD - W4L14679
(x10) | 3/8"x3 3/8"x19 1/2" (11x86x495)

STEP 9

M

H100085| SCREW PFH

. (x45) 8x1
K92 | RIGHT WALL BOARD - W4L14678
(x1) 3/8"x2 3/4"x37 1/2" (11x70x954)
A , ~ +—258
INSTALL 'K92' WALL — [67 mm]
BOARD FIRST AGAINST POST. //f\‘ MARK
THEN EVENLY SPACE 'K93'
WALL BOARDS UP TO THE — A
2 5/8 MARK. GAP IS FOR =
'K91' WALL BOARD. N .
(SEE STEP 10). \\\\ -
AN // -
AN b
y N
| s + \
4 / 25/8 ‘\
\\\ // " [67 mm]

K92 1)
RIGHT WALL BOARD K93 x0
WALL BOARD

\
3 11/16j / \

[94 mm] {o )

085 45
SCREW - 1"



0 FORT ASSEMBLY STEP 10

K91 |LEFT WALL BOARD - W4L14677

(x1) |3/8"x2 3/4"x37 1/2" (11x70x954) H100085| SCREW PFH
(x5) 8x1

K91 )
LEFT WALL BOARD

~N

085 3
SCREW - 1"

/




e FORT ASSEMBLY STEP 11

H9 | SHELF SUPPORT - W4L14668
(x2) | 1"x3 3/8"x4 1/2" (24x86x114) H(lx‘;‘))oae gflRlE/\ZN PFH

[/ w H100090 | SCREW PFH
(x2) 8x2 1/2"

K5|SERVING SHELF - W4L14676
(x1) |5/8"x5 1/4"x40 1/8" (16x134x1018)

090 o
SCREW -2 1/2"

086 5
SCREW -1 1/2"

K5 «7)
SERVING SHELF

HI9 2
SHELF SUPPORT

35



t ]
N2 |WALL BOARD - W4L14706
(x1) |5/8"x2 3/8"x41" (16x60x1040)

M12 | WINDOW WALL BOARD - WA4L14694
(x2) |5/8"x3 3/8"x25" (16x86x634)

STEP 12

M17 | WINDOW WALL BOARD - W4L14699

(x2) |5/8"x3 3/8"x6 1/2" (16x86x164) %

j ] H100088 | SCREW PFH
(x20) 8x1 1/8

M3 |WALL BOARD - W4L14685
(x2) |5/8"x3 3/8"x41" (16x86x1040)

q1c ® ]
AN 1)
i ® & o
2 -I’ JF IF o Jﬁ (’ /p_( Cd @
088
® SCREW -1 1/8"
A
F“ M17 s
\ WINDOW WALL BOARD
® ®

LALANL AL AN & ‘
/1] e
M3 L 33/4
WALL BOARD M12 42 N2 s [96 mm]
WINDOW WALL BOARD WALL BOARD

36




o o o o]

K94 | WINDOW CLEAT - W4L.14680
(x1) |3/8"x1 1/8"x9 7/8" (11x30x252)

> dp FORT ASSEMBLY

STEP 13

T

T

RS

\//\\

dOl

| -

L |

FOLD OUTWARD BOTH

ABPOR019 | WINDOW (FLAT PACK)

SIDES AT THIS LOCATION

=

H100128 | SCREW PWH

(x4) 8x5/8

——

H100070| SCREW PWH
(x4) 8x3/4

—

/ "

128 1)

SCREW - 5/8\/ — /@
/ O] I

019 41 G 3/@

/ -
WINDOW (FLAT PACK) 7\ \\

~ i |
// \ //
// T
K9

070 ;v 4 1)

SCREW - 8x3/4" WINDOW CLEAT

37



N1 |HINGE BOARD - W4L14705
(x2) |5/8"x2 3/8"x37 3/4" (16x60x958)

STEP 14

M

H100088 | SCREW PFH

(x8)

8x1 1/8

EDGES

\ FLUSH—7

HINGE BOARD

088 9
SCREW -1 1/8"




M13| WALL RAIL - W4L14695
(x1) | 5/8"x3 3/8"x19 1/4" (16x86x490)

HG OH

M15|WALL RAIL - WA4L14697
(x1) | 5/8"x3 3/8"x16 5/8" (16x86x422)

STEP 15

o Jl

H100012 | BOLT WH H100030 | WASHER LOCK EXT H100074| T-NUT
(x2) 5/16x2 (x2) 8x19 (x2) 5/16

M13 &1
WALL RAIL

M15 47
WALL RAIL

012 s
T{BOLT -2
.— 030

WASHER - 8x19

074 o
T-NUT - 5/16"




M5 |WALL BOARD - W4L14687
(x1) |5/8"x3 3/8"x40 1/8" (16x86x1018)

M19|WALL BOARD - W4L14701
(x1) |5/8"x3 3/8"x40 1/8" (16x86x1018)

STEP 16

H100027 | LAG SCREW WH
(x4) 5/16x2

H100030| WASHER LOCK EXT

8x19

M19 4
WALL BOARD \

@%\@\

M5 47
WALL BOARD

030 ;v
WASHER - 8x19

027 s
LAG SCREW - 2"




¥ ] [
N3 |WALL BOARD - W4L14707
(x1) |5/8"x2 3/8"x30" (16x60x762)

]

M16 | WINDOW WALL BOARD - W4L14698
(x2) |5/8"x3 3/8"x14" (16x86x356)

M17 | WINDOW WALL BOARD - W4L14699

M10|WALL BOARD - W4L14692
(x1) |5/8"x3 3/8"x30" (16x86x762)

M20 | WALL BOARD - W4L14702
(x1) |5/8"x3 3/8"x31 3/4" (16x86x808)

(x1)

STEP 17

A4M01046

| L BRACKET 2.5x38x55x55

(x2) |5/8"x3 3/8"x6 1/2" (16x86x164)
H100008 | BOLT WH H100115|BOLT WH H100005 | NUT BARREL WH
(x1) 5/16x1 (x1) 5/16x1/2 (x1) 5/16x7/8 ‘Em-!
H100088 | SCREW PFH H100031 | WASHER LOCK EXT H100074| T-NUT
(x18) 8x1 1/8 (x1) 12x19 (x1) 5/16
r/ﬁiil\lg.l.ziiiiiiﬁ\W 005 ;1)
’ 11 -7/8"
| A INSTALL T-NUTS INTO BOARDS | 3 ) NUT BARREL - 7/8
K BEFORE BOARD ASSEMBLY. BOLT -1/2 I

USING A 7/16" [10 mm]
DRILL BIT, MARK AND

DRILL THRU FLOOR
BOARD & WALL BOARD.

008 1)

\Q_!

088 478 = 5

SCREW - 1 1/8"

‘\\ !

T

1 BOLT - 5/16x1"

|‘

41

T-NUT - 5/16"




L N N J
[ D JK J
[ N N J
2P FORT ASSEMBLY STEP 18
[ BN BN J
1 f S /.
e \ -
1 ~_ m
Ho o o DH = < >
K94 | WINDOW CLEAT - W4L14680 ‘ H ‘_
(x1) |3/8"x1 1/8"x9 7/8" (11x30x252) u , ;; FOLD OUTWARD BOTH
ABPO001S | wiNDOW (FLAT PACK) SIDES AT THIS LOCATION
H100128| SCREW PWH H100070 | SCREW PWH
(x4) 8x5/8 (x4) 8x3/4
128 1) e~
SCREW - 5/8 // BNy
019 47
WINDOW (FLAT PACK) K‘ \
\/< £ | \
/ \
® : \
e [T T ( I —— )
E'/ ® 7 LT \ /
N 1, — /
| / [[ \ _ =1 \ N S — ? /
O 72 ek
1 /
\ 9 / L
\ % % v ] /“/
070 s K94 47
SCREW - 8x3/4" WINDOW CLEAT
| e i 7
) -
o '

=

42



e 0 0
LR J
2P FORT ASSEMBLY STEP 19
o 00
PICKET - W4L14696 M22 | PICKET - W4L14704
l\flx%)df 5/8'x3 3/8'x17 3/4" (16x86x452) (x5) | 5/8'x3 3/8"x20 1/8" (16x86x512) oy B SCRER PFH

M22 3 /

PICKET o

088 ;39
SCREW - 1 1/8" 10 3/16
[258 mm]
—- -3 3/8
33/8 = = [86 mm]
[86 mm]
33/8 -— —= - 33/8
[86 mm] [86 mm]
il M14 v
iy 7 PICKET
L
& T~1 9/16

U L [40 mm]

43



MO |HANDLE WALL BOARD - W4L14691

M10|WALL BOARD - W4L14692

STEP 20

(x1) |5/8"x3 3/8"x31 3/4" (16x86x808) (x1) |5/8"x3 3/8"x30" (16x86x762)
AAMO3046 | L BRACKET 2.5x38x55x55
H100008| BOLT WH H100115|BOLT WH H100005|NUT BARREL WH
«)  |snexa b «1)  Isiex12 » 1) |s/ex7/8 LM!
H100088| SCREW PFH H100031| WASHER LOCK EXT H100074 | T-NUT
(x6) 8x1 1/8 (x1) 12x19 (x1) 5/16
c 088 s 031«
SCREW -1 1/8" WASHER - 12x19 -
HOLES TOWARD Ty
BOTTOM = 005 1) o h
\ % —_ e D NUT BARREL - 7/8" \
] | ! /4ﬁ/
“ ° A
o e B
y — B A /
- FLUSH
. ‘j H/
046 1)

L BRACKET 2.5x38x55x55

M9 1)

115 &y
BOLT - 1/2"

HANDLE WALL BOARD

008 7
BOLT - 5/16x1"

~—31/4
[82 mm]

—

USING A 7/16" [10 mm]
DRILL BIT, MARK AND
DRILL THROUGH
FLOOR BOARD.

T-NUT - 5/16" ~

/L ‘
: B
7[/ P
074 s be | W

O} /\os

A

1.

—M10 4«7
WALL BOARD

o] )

7

44

$
/) f ‘Ll 15/16

[49 mm]




[ N J
[ I 3R J
[ JN R J
oo dP FORT ASSEMBLY STEP 21
[ 2N AN J
M1 | END ROOF RAIL - W4L14683
(x2) |5/8"x3 3/8"x41 7/8" (16x86x1064) A4|\£|X(21]).046 L BRACKET 2.5x38x55x55
H100115|BOLT WH H100074| T-NUT H100031 | WASHER LOCK EXT H100005| NUT BARREL WH
(x8) 5/16x1/2 (x4) 5/16 (x4) 12x19 (x4) 5/16x7/8
7y e N
( NOTE: \
INSTALL T-NUTS INTO BOARDS | 046 v
k\ BEFORE BOARD ASSEMBLY. Y 031 v L BRACKET 2.5x38x55x55
************* WASHER - 12x19

074 v
T-NUT - 5/16"

005 v
NUT BARREL - 7/8"

115 49
BOLT - 1/2"

115 49
BOLT - 1/2"

\X
/
/

. l M1 2
: END ROOF RAIL

{7 5
/

/}X
/

I

I.T]
117
v/




e FORT ASSEMBLY STEP 22
E B |

M7 | TOP ROOF RAIL - W4L14689 H6 | ROOF UPRIGHT - W4L14665

(x1) |5/8"x3 3/8"x40" (16x86x1016) (x1) |1"x3 3/8"x24" (24x86x610)

H H A4M01046

H11 | ROOF UPRIGHT - W4L14670 (x2) | L BRACKET 2.5x38x55x55
(x1) |1"x3 3/8"x55 1/4" (24x86x1404)

— L = —

H100011| BOLT WH H100010| BOLT WH (¢*7p, H100115|BOLT WH H100005| NUT BARREL WH
s (4 5/16x1/2 (x2) 5/16x7/8 ‘EM-!
7> y

(x4) 5/16x1 3/4 _ (x4) 5/16x1-1/2

H100086 | SCREW PFH H100030| WASHER LOCK EXT H100031 | WASHER LOCK EXT H100074| T-NUT

(x1) 8x11/2 (x8) 8x19 (x2) 12x19 (x10) 5/16
7 N NATe. N
f NOTE: W
| INSTALL T-NUTS INTO BOARDS | 074 12
BEFORE BOARD ASSEMBLY. ] ] "
« y T-NUT - 5/16 005 (2

NUT BARREL - 7/8"
M7 x1)

TOP ROOF RAIL 031 w2

P8 WASHER - 12x19

- —H6 i1
= ROOF UPRIGHT

011 sv
BOLT - 1 3/4"

030 v
WASHER - 8x19

046 o
L BRACKET 2.5x38x55x55

115 o0
BOLT - 1/2"

074 ;v
T-NUT - 5/16"

086 7 — |-
SCREW -1 1/2"

H11 4«1

074 v
ROOF UPRIGHT

T-NUT - 5/16"
010 x» 030 v
% BOLT -1 1/2" WASHER - 8x19

46



e FORT ASSEMBLY STEP 23

o

SUPPORT RAIL - W4L14711
1"x1 3/8"x20" (24x34x507)

IE
: T1
G1|WALL RAIL - W4L14659 (x2)
(x2) |1'%5 1/4"x22" (24x134x558)

(o —

—

H100010 | BOLT WH H100111| SCREW PFH H100030 | WASHER LOCK EXT H100086 | SCREW PFH H100074| T-NUT
2 Is/16x1-1/2 x8)  |8x2 =2 lsxi9 x4 lex11/2 *2)  |s/16
e
( NOTE: \
INSTALL T-NUTS INTO BOARDS
L BEFORE BOARD ASSEMBLY. ) ©
Y =1

086 v
SCREW -1 1/2"

Q

T1 w2
SUPPORT RAIL

) ' 074 v A
M T-NUT- 57167
D> RS - 030 v ‘
111 9 ] \\\ < WASHER - 8x19
SCREW - 2" \-\\\ 010 4

N BOLT - 11/2" -
o Je % %

47



STEP 24

e

H100128 | SCREW PWH
(x8) 8x5/8

AGP 00331 TARP 32x1014x2195

128 o)
SCREW - 5/8

035 «7)
TARP .32x1014x2195

128 o)
SCREW - 5/8

E } ‘\\ L
/ N !
/ ] 19/16 \
4
( F([)L%rg\TE]R L
) TR hz °|. 25{ =
\. % =

48



a

H7
x2)

BENCH UPRIGHT - W4L14666
1"x3 3/8"x15" (24x86x380)

STEP 25

—

NUT BARREL WH
5/16x7/8

-

H100008| BOLT WH

(x4) 5/16x1 g Z

H100030 | WASHER LOCK EXT
(x4) 8x19

H100005
(x4) -

H100031 | WASHER LOCK EXT
(x4) 12x19

BENCH UPRIGHT

o
o

S

D D

008 v
\{/i/\/ BOLT - 5/16x1"
030 s«

WASHER - 8x19
031 v
WASHER - 12x19

005 v
NUT BARREL - 7/8"

49



) FORT ASSEMBLY STEP 26

Ji,

H8 | SEAT SUPPORT - W4L14667 H100011| BOLT WH H100030 | WASHER LOCK EXT H100074| T-NUT
(x2) |1"x3 3/8"x8 1/2" (24x86x216) (x4) 5/16x1 3/4 (x4) 8x19 (x4) 5/16
(/ NOTE: \W
INSTALL T-NUTS INTO BOARDS
K BEFORE BOARD ASSEMBLY. )
S

H8 2
SEAT SUPPORT

011 v
BOLT - 1 3/4"

030 s«
WASHER - 8x19

074 v
T-NUT - 5/16"

50



FORT ASSEMBLY STEP 27

_

H100089| SCREW PFH

Q]_ BENCH SEAT - W4L 14710 (x8) 8x13/4

(x2)

1"x4 3/8"x40 1/8" (24x112x1018)

089 s
SCREW - 1 3/4"

BENCH SEAT

51



STEP 28

H101027| BOLT WH

x2) 1/4x1-3/4 %

ﬂw H100138 | WASHER LOCK EXT H100072| T-NUT
(x4) 6x15 (x4) 1/4

A6P00303 H100137 | BOLT WH
x2) | HAND GRIP YELLOW PLASTIC x2) Laxd

(/ NOTE: \\
INSTALL T-NUTS INTO BOARDS
BEFORE BOARD ASSEMBLY.

Vi

B
N ¥
U
Y
| ™ 072 (2 . &
7 T-NUT-1/4" K I
N

—
N

AVTTTTT
VRN

\oY

138 w2
WASHER - 6x15

027 o
BOLT - 1-3/4"

138 o
WASHER - 6x15

137 w2
BOLTWH - 1"

072 2
T-NUT - 1/4" \ﬁ

303 o
HAND GRIP YELLOW PLASTIC

/
AAVRWLY




2P FORT ASSEMBLY STEP 29

N5|DOOR STOP SUPPORT - W4L14708 J1|DOOR STOP - W4L14671 H100086 | SCREW PFH H100087 | SCREW PFH
(x1) | 5/8"x2 3/8"x4 7/8" (16x60x125) (x1) |1"x2 3/8"x2" (24x60x50) x3)  I8x11/2 2 lex11/4
/ R —
N5 «7) \ J1 o)
DOOR STOP SUPPORT / DOOR STOP
/
/
[
\
\
086 (x3')' AN 087 s

40
| . ! [
611/16 | 0
| [170 mm] |

53



FORT ASSEMBLY STEP 30

_

s H100086 | SCREW PFH
f‘ I (x11) 8x1 1/2

DOOR PANEL - W2A02866
1 1/2"x16 3/8"x36 3/8" (38x416x924)

DR1
x1)

CENTER DOOR
TOP TO BOTTOM
IN OPENING

FLUSH DOOR WITH FRONT
SURFACE OF 'N1' BOARDS

CENTER DOOR
TOP TO BOTTOM
IN OPENING

DR1 1) —
DOOR PANEL

7 /K/ [ 771

086 77
SCREW -1 1/2"

54



::{:-) FORT ASSEMBLY STEP 31
7

A6P00020

(x1) LATCHING KNOB KIT

KNOB «7) FACE PLATE «7)

SCREW - 3/4"
«2)

}/ LATCH 47

SCREW - 1"
x7)




STEP 32

H100010 | BOLT WH H100030 | WASHER LOCK H100074 | T-NUT
(x2) 5/16x1-1/2 (x2) EXT (x2) 5/16
8x19
(x1) | LADDER ASSEMBLY
S i N
( NOTE: W
-074 52 INSTALL T-NUTS INTO BOARDS
T-NUT - 5/16" BEFORE LADDER ASSEMBLY.

010 2 \ 030 2
BOLT -1 1/2" | WASHER - 8x19

LADDER ASSEMBLY

56



STEP 33

o & e
[ J
o 00
DISCOVERY™
€ / A(l)?l‘glﬁ“ | BYD ID TAG (LARGE) AGES 3-10
H100044 | BOLT HEX H100105| WASHER FLAT H100095 | WASHER SPLIT H100074] T-NUT H100124 | SCREW PFH
(x4) 5/16x2 (x4) 8x27 (x4) 5/16 (x4) 5/16 (x4) 8x1/2
044 (v 095 ;v 105 v
BOLT HEX - 2" WASHER - 5/16" WASHER - 8x27
—
\ Vv /4

j |

164 x1)
BYD ID TAG (LARGE) AGES 3-10

124 s
SCREW PFH 8x1/2

57

Ya

T-NUT - 5/16"




......
_:;:;) FORT ASSEMBLY STEP 34
o 00
H100115|BOLT WH H100074 | T-NUT
(x3) 5/16x1/2 (x3) 5/16
9208063 | sLipE AssEMBLY
[/ NOTE: \W
1. DRILL (3) 7/16" DIA HOLES THROUGH SLIDE
\ BED AND DECK AT LOCATIONS SHOWN. A~
| 2. INSTALL T-NUTS INTO DECK BOARDS | f7/%
N BEFORE INSTALLATION OF SLIDE. y l___ y ‘!5;
iiiiiiiiiiiiiiii -_— r—
37/8 37/8 INSTALL SLIDE AGAINST
[98 mm] [98 mm] POST AS SHOWN.
— «—13/4
POST
[43 mm] )
1 ]
] e @
— — vy | —
ﬁ\ ® ) L % s | °
1 \ |
:j L [25 mm] \
] 3 3/4 \ Iy
[97 mm] — ©;
— =~—15/8
[41 mm]
DRILL PATTERN N
115 3 i >
BOL'I; ;1/2 X B ) | ] _

— l —1
e S
|
N
} .
&
074();)7 o o :

T-NUT - 5/16"

58



) FORT ASSEMBLY STEP 35

Q | : 0

A100171 A100069

2) |SWING SEAT YELLOW 22" (x4) |QU'CK LINK

AL0D068| CHAIN GREEN 51.25"

4 NOTE: N
WHEN HANGING YOUR SWINGS IT
IS RECOMMENDED THAT THE

| W
| |
| BOTTOM OF THE SWING SEAT, | TIGHTEN
| WHEN SITTING ON IT, IS LOCATED |
\ )

QUICK
NO LOWER THAN (35 cm) 13 7/8 LINK
« INCHES FROM THE GROUND. \
INSERT CHAIN
INTO
QUICK LINK

068 ;v
CHAIN GREEN 51.25"

| I,
—

069 ;v
QUICK LINK

171 w2
SWING SEAT YELLOW 22" . 8

59



STEP 36

A(lx%‘))177| CHAIN GREEN 31"

ABRO9034| TRAPEZE YELLOW AL99089| quick LiNk

TIGHTEN
QUICK

LINK \

%ERT CHAIN

INTO
QUICK LINK

177 w2 ]
CHAIN GREEN 31" ]

b N

(]
069 (2 g
QUICK LINK °

034 41
TRAPEZE YELLOW ¢

|

60



[ J
L J

oK) FORT ASSEMBLY

[ J
o »— w
ALOL78| AUGER GROUND STAKE Mo |siexaa

STEP 37

H100031| WASHER LOCK EXT 4

H100008 | BOLT WH 6) 11219 H100004| NUT BARREL WH
0@  |5/16x1 *6)  |5/16 x 5/8

~l

b,

"’ ’IIIII
>
\IIIII/

222 )

\
004 vy
NUT BARREL - 5/8"

~N

031 v
WASHER - 12x19

178 v
AUGER GROUND STAKE

GROUND STAKE LOCATIONS J
REPEAT ON OPPOSITE SIDE.

BOLT - 3/4"

NUT BARREL - 5/8"

WASHER - 12x19

NOTE: w
TWIST GROUND STAKE INTO ‘
J

N

THE GROUND WHERE SHOWN.
THEN USING GROUND STAKE

AS A GUIDE, DRILL A 7/16" (10mm)
HOLE FOR HARDWARE.

/

004 o7 008 o

BOLT - 5/16x1"

031 2

178 2

AUGER GROUND STAKE

61



	Blank Page
	Blank Page
	Blank Page



